Instructions for use
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WINREVAIR® 45 mg WINREVAIR®° 60 mg

Powder and solvent for solution for injection (1 vial - pack)

sotatercept

IMPORTANT: read this booklet before use

This booklet contains instructions on how to prepare and inject Winrevair powder and solvent for solution for injection.
The package leaflet, also provided in the pack, contains all the important information for you.

Dose based on patient weight
For subcutaneous (SC) injection only (inject directly under the skin)
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Before you start

Read this booklet

Read these instructions from start to finish before you use
Winrevair for the first time and before every administration. There
may be new information.

Start with your doctor or nurse

Do not use Winrevair until your doctor or nurse has shown you or
your caregiver the right way to prepare and inject it. Your doctor
or nurse should show you how to inject Winrevair before you use
it for the first time.

Questions?
If you have questions about how to give Winrevair the right way or
need more information, talk to your doctor, pharmacist, or nurse.

Important information for healthcare
professionals

A healthcare professional will provide training regarding proper
preparation and administration of Winrevair following this
“Instructions for Use” (IFU) booklet step-by-step, and decide
whether a patient or caregiver is capable of preparing and
administering Winrevair independently.

Make sure the patient or caregiver can do the following correctly:

1. Reconstitute the medicine

2. Measure the correct amount of medicine according to patient’s
prescription

3. Select and prepare a proper injection site

4. Inject the medicine subcutaneously

Get to know the parts of your pack

LLTRIEVH Use to mix the medicine

7 —
3

1 Vial of Winrevair
medicine
Vial powder

Medicine powder
1 Prefilled
syringe
(solvent)
with sterile
water to mix
medicine
powder into
liquid
1 Vial adaptor

to connect
-®-  the vial and
syringe
a

e
1 Needle for injection

1 Empty dosing
syringe to measure,
withdraw, and inject
your medicine

" D

4 Alcohol wipes

(2 on each tray)



Important information to know before injecting

¢ You must mix this product before using it. Make sure the
medicine powder in the vial is completely dissolved when you
inject it.

* Check your prescribed dose (amount in ‘mL) each time
you use the product. Your prescribed dose may change.

* Use only the supplies that are in the pack to prepare your
prescribed dose.

* Do not open the pack or mix the medicine until you are ready
touse it.

* Do not reuse any of the supplies. After your injection, throw
away the used vial with any remaining Winrevair medicine,
needle, and syringes in a sharps container. See section How
to throw away Winrevair for more information.

Storing your pack

¢ Store the entire pack in the refrigerator, but do not freeze.

* Keep the medicine and supplies in the pack and away from light.
* Keep pack out of the sight and reach of children and pets.

Get Started

Any patient or caregiver who is to prepare and inject Winrevair
must first be trained and deemed capable of independent
administration of Winrevair by a healthcare professional.

Check Winrevair product and expiry date

Remove the Winrevair pack from the refrigerator.

Check the expiry date and look for any signs of

damage on the pack or in the supplies.

/A If expired or damaged, do not use. Talk to your doctor or
pharmacist immediately to get a new pack.

Check that you have the medicine that your doctor

prescribed.

Let your pack come to room temperature, gather supplies,
and wash your hands

Wait 15 minutes to allow
your pack to warm to
room temperature. Cold
medicine is more painful
to inject.

&

15 minutes

a

Along with your pack,
gather these items and
find a clean, flat surface
where you will prepare
and inject your dose.

Sharps disposal container

KN

Gauze, cotton ball or bandage

| —

Wash your hands with
soap and water.



Mix powdered medicine into liquid form
Start with the top tray

Lift here

Lift here

N

Use items from the top tray

Remove vial, prefilled syringe, and vial adaptor from
the pack

Check the medicine and

the vial
Vial
Medicine
powder
Expiry date
Not damaged?

No visible particle?
Not expired?

Check the vial label to confirm
the medicine is not expired.
Visually inspect the medicine
powder. It should be white to
off-white and may look like a
whole or broken up cake.

/\ Do not use if expired,
damaged, or you can
see particles in it

4b Remove plastic cap and

clean the vial

6

Rubber
stopper

Flip off the plastic cap and
clean the rubber stopper on
top of the vial with an alcohol
wipe.

/\ Do not use if vial cap is
missing

/\ Do nottouch the cleaned
rubber stopper

Set vial aside on a clean,
flat surface.



Align vial adaptor to vial

Peel open the vial adaptor package and remove it from its
package.

Hold blue neck of

vial adaptor To attach the vial adaptor:
\\ Hold the blue neck
of vial adaptor
(] Do not hold
bottom of the
adaptor
|

Hold the blue neck of the adaptor and align the vial adaptor
on top of the vial.

A Do not touch the inside of the vial adaptor to keep it clean
and avoid sharps

E Attach vial adaptor to vial

Push down
firmly
Hold vial [/

Hold the vial with one hand. Push the vial adaptor down firmly
so it snaps in place (you may feel some resistance).

Clean vial adaptor

Clean the top of the vial adaptor with an alcohol wipe.



H Check prefilled syringe

Confirm the product is not expired. Visually inspect that the
sterile water inside the prefilled syringe is clear.

Not damaged?
Clear?

No particles?
Not expired?

Expiry date

/\ Do not use if you see any clumps, particles, discoloration,
or product is expired.

Break off prefilled syringe white cap

Break off the prefilled syringe cap along the perforation.

\l/ Break!
=N

/A Do not push the plunger;
it may spill the sterile water

/\ Do not touch the tip of
the prefilled syringe

n Connect prefilled syringe to vial adaptor

Now, pick up the medicine vial with the vial adaptor attached.
Align the prefilled syringe tip on the blue circle of the
vial adaptor.

Push and twist the prefilled syringe onto the vial adaptor
until you cannot turn further. While twisting, be sure to hold
onto the vial adaptor.

Push then twist
until connected (Y, ¢

/\ Do not push the plunger; it may spill the sterile water

n Transfer sterile water from prefilled syringe to vial

Make sure all
sterile water
is transferred
to the vial

Slowly push

plunger all

the way

down l

|

Slowly push the plunger all the way down to transfer all the sterile
water into the vial (the plunger will move up; this is normal).



Swirl to mix medicine

/\ Do not shake
the vial

Hold the prefilled
syringe and gently
swirl the vial in a
circular motion
until the powder

is fully dissolved.
This may take up to
2 minutes. Do not
shake or agitate
vigorously.

Is it clear
and free
of clumps
and white
powder?

Push
plunger
all the
way down

When the medicine Press the plunger

is mixed well, it
should be clear.

If not, repeat this
step until it is clear.

down again to
make sure all the
liquid is in the

vial since some
liquid could have
moved back into
the syringe (the
plunger will move
up; this is normal).

Wait for the bubbles to go away.

Set the vial aside for bubbles to go away.
This may take up to 3 minutes.

/\ Before you continue, make sure the
medicine in the vial:

Is clear to opalescent
and colourless to slightly
brownish-yellow.

Does not have clumps or powder.
Does not have large bubbles.

It is okay to have slight foam (small bubbles) around the
edges of the vial.



Prepare vial by removing extra air Remove prefilled syringe from vial

Throw away empty

Pull plunger prefilled syringe

upwards
to remove
extra air

Hold the vial adaptor and unscrew the syringe from the vial.
Throw away the syringe in the sharps container.
While the vial oriented upright, gently pull the plunger

upwards to the top of the barrel but be careful not to pull the
plunger out of the syringe.
Tip: This step only pulls extra air out of the vial to reduce the
pressure in the vial and prevent medicine from spilling
during the syringe removal.
|

You should have a vial of medicine prepared and ready to be

10 used in the next steps.



Withdraw your prescribed dose
For the next steps, you will need:

— Mixed vial of medicine

— ltems from the bottom tray

UJ

0] Lift here

—

Lift here

Use items from the bottom tray

Clean top of vial adaptor

With a new alcohol wipe from the bottom tray, clean the top of
the vial adaptor.

©

Remove empty dosing syringe from its package

N

Find the empty dosing ) C
syringe in the bottom Y Q
tray and remove it
from its package.
You will use this
dosing syringe to
measure out the
medicine you need
(based on your
prescribed dose).

= touch tip of
=) % the dosing
syringe

11



Pull air into the dosing syringe

You must do this to make sure pressure in the vial is even
and you get an accurate dose.

Hold the dosing syringe upright and pull down the plunger to
draw air into the dosing syringe. Stop when you get to the
amount in ‘mL listed in your prescription.

Top rim of the
plunger

Pull plunger

until top rim of
plunger is at your
prescribed dose

Tip: Each line on the dosing
syringe is 0.1 mL.

Connect dosing syringe to the vial

While holding the vial adaptor, screw the dosing syringe on
until it stops.

Push then _ “\(
twist until
connected Dosing syringe

should contain
amount of air
matching your
prescription

12

ik Push air into vial, then flip upside down

Push the plunger all the way down to transfer all the air into
the vial.

Then hold the plunger in place with your thumb and flip the
vial upside down.

Push the

plunger all Hold the
the way plunger
down in place




Pull plunger back to withdraw your dose

With the vial and dosing syringe upside down, slowly pull the
plunger back.

Stop when you get to the amount in ‘mL listed on your
prescription.

Top rim of the plunger
Should line up with
your prescribed dose

ip: Each line on the dosing
syringe is 0.1 mL.

Check for air bubbles and air pockets
Check to see if there are large air bubbles or an air pocket in the
syringe. You will remove extra air in the next steps.

Large air
bubbles

Air
pocket

Remove air bubbles and air pockets

If you see air bubbles or an air pocket, tap the side of the dosing
syringe to move the air to the top.

Slowly push the plunger up to remove extra air.

/\ You must remove large

bubbles and air pockets to get
an accurate dose

1 or2small
Slowly push bubbles are
air out okay

13



Compare amount to prescribed dose

After removing all extra air, compare the
amount to your prescribed dose.

If you do not have your prescribed amount
in your syringe, slowly pull the plunger back
again to withdraw more medicine.

Repeat Steps 19 to 21 until you reach your
prescribed dose and no large bubbles are
visible.

Confirm your prescribed dose.

Before you continue, check to make sure you have the prescribed
dose in the dosing syringe.

The top rim of the
plunger should
line up with your
prescribed dose

/\ Ifthe amount does not match your prescribed dose,
repeat Steps 19 to 22.

14

Remove the dosing syringe from the vial and set the

dosing syringe aside

s
?@‘i@ Throw

v

away

used vial

=
Y
Hold the N
plunger
in place
I

Hold the plunger in place
with one hand. With the
other hand, hold the vial
adaptor and unscrew the
filled dosing syringe from
the vial.

Throw away the vial into the
sharps container.

Place the filled dosing
syringe on a clean, flat
surface.

/\ Do nottouch the dosing
syringe tip or let it touch
any surfaces.



Attach the injection needle

& Do not touch the
connection hub of the
needle

Find the needle in the bottom
tray and open its package.

With the needle still in the package, grip the base of the needle
and twist on the dosing syringe until it stops. Remove the
needle package.

Move the safety shield away
from the needle and toward the
syringe to the angle shown. Place
the dosing syringe on a clean, flat
surface.

I\ Do not uncap the needle

Choose and clean your injection site

Select an injection site on your
stomach (abdomen) or your upper
thigh. If injecting on your stomach
area, avoid a 5 cm area around your
belly button.

Choose a different site every time you
inject.

\ Do not inject into skin that is
damaged, sore, bruised, or has
red patches
Do not inject through clothes

Clean the injection site with a new
alcohol wipe.

/\ Do nottouch the cleaned injection
site again

Now, you are ready to inject the medicine.

15



Inject your medicine

Inject your medicine

16

Pull the cap straight off the
needle.

Throw away the cap.

/\ Do not touch the plunger
until ready to inject so you
don’t lose any medicine

Gently pinch and hold a
fold of skin where you will
inject. Insert the needle with
a dartlike motion at a 45°
to 90° angle. This helps you
inject directly under the skin
(subcutaneous injection).

Push the plunger with slow,
steady pressure all the way
down until the dosing syringe
is empty. Confirm all the
medicine has been injected.
You can let go of the skin fold
now.

/\ Keep your fingers away from the needle at all times.

While keeping the plunger
pushed in, remove the
needle from your skin at the
same angle you inserted it.

To reapply the safety shield,
push the shield against a flat
surface until you hear a “click”
and see that the needle is
covered.

Throw away the dosing syringe
and used items in a sharps
disposal container.

A Do not remove the needle
from the dosing syringe



How to throw away Winrevair

Throw away any used vial
(including any remaining
Winrevair liquid), needle, vial and
needle caps, and used syringes
in a sharps disposal container.
Do not throw away the Winrevair
vials, syringes, or needle in your
household waste.

Do not reuse any of the
supplies. This product is
disposable and should only be
used one time.

Important: Always keep the
sharps disposal container out of
reach of children and pets.

=

If you do not have a sharps disposal container, you may use a
household container that is:

made of a heavy-duty plastic,

can be closed with a tight-fitting, puncture-resistant lid, without
sharp objects being able to come out,

upright and stable during use,

leak resistant, and

properly labelled to warn of hazardous waste inside the
container.

When your sharps disposal container is almost full, you will need
to follow your local guidelines for the right way to throw away your
sharps disposal container. Do not throw away any medicines,
vials, loose needles, or syringes via household waste. Ask your
pharmacist how to throw away medicines you no longer use. These
measures will help protect the environment.

/A\ Do not recycle your used sharps container

Frequently asked questions

What should | do if 'm bleeding from the injection site?
Place a cotton ball or bandage on your skin right away and
apply a small amount of pressure. If the bleeding does not
stop, call your doctor or pharmacist right away.

Where can | find my prescription amount?

Your prescription amount in ‘mL is on your prescription. Contact
your doctor or pharmacist if you can’t find your prescription
amount.

What should I do if | accidentally get some medicine on
my skin or my work surface?
Wash the area thoroughly with soap and water right away.

What should | do if I'm not sure | administered my
prescribed dose correctly?
Call your doctor or pharmacist.

17



What should I do if the plunger of my dosing syringe
moves automatically when | try to withdraw medicine
from the vial?

Don’t worry if your plunger moves slightly on its own when you
are filling your dosing syringe with medicine.

With one hand, hold the plunger in place to stop the
plunger from moving.

With the other hand, unscrew the vial from the dosing syringe.
Once unscrewed, it is safe to let go of the plunger.

You can avoid this automatic plunger movement by pushing
air into the vial before filling your dosing syringe with medicine.
Refer to Steps 16 to 23 for detailed instructions.

What should | do if my pack parts are damaged or
compromised (for example, discoloured, cloudy, or has
particles)?

If your pack parts are damaged or compromised, do not use
it. Call your doctor or pharmacist to get a new pack.

What should I do if my medicine does not turn clear after
mixing and swirling?

Do not use the medicine if you have swirled the medicine vial
for about 2 minutes and let it stand for another 3 minutes, but
your medicine vial remains cloudy or has clumps, powder,
or foreign particles. Call your doctor or pharmacist to get a
new pack.

What should I do if the sterile water won’t come out of
the prefilled syringe?

Check that the vial adaptor is attached to the vial securely.
If not, hold the vial and press the vial adaptor down firmly to
make sure the vial adaptor punctures the vial rubber stopper.

What should | do if | dropped my pack components?
Do not use if any items are damaged. If you are unsure, call
your doctor or pharmacist to get a new pack.

Can | use my pack that has been left out of the refrigerator?
If the unused pack has been out of the refrigerator for an
extended period of time, please contact your doctor or
pharmacist before proceeding.

Do | need to use mixed medicine right away?

We recommend you inject the medicine right after mixing but
no later than 4 hours after mixing. If it has been more than
4 hours, throw away unused mixed medicine. If you have
questions or are unsure about the process, please contact
your doctor or pharmacist.

How can | get help preparing and giving my injection?
If you have questions about how to give Winrevair the correct
way or need more information, you can call your doctor or
pharmacist.

For any other information about this medicine, please contact
your doctor or pharmacist, or the local representative of the
Marketing Authorisation Holder. You will find the details of the local

18 representative in the Package leaflet: Information for the patient.



§1558 wildall ol gall Jlaziad e Ga Jo
L) an; cleli 4 oladl s sa i 158 I ans olsall Jlaxialy s 52

S 13 Jlasial &5 Aal) I3l slsall gy o8 ool 4 G ST e 13]
el (ol Canbal) Tanl s sl sl o3 Fratlly wSTie i85 0 13] of At eyl

Saadall placlg jagad oS Basluall & iSas &S
laghand ooy S 15] of dasman 28 by sl iy slac] Jsm Al elial S 13]
amall o Calall o3 50 etiSey (i)

ol il o Javal ol elals Zanlya oyl eolsul 13n Jgm BLS] oloslasl
fellgianall 85800 5 laall Csaial) sl e [ siall OlSeyls | dimadll calial
Ll R e slas

S el galli 13a aa S5l Binusy Jloxiwd] slasdad sy Sl Jguily bswsll
Ol NS

S (o) daslus yud o ARG 8 ganll o LS 13) Yol Of sle i lile
S(@laja ugag o Sa5 el S

Lol il N 4255 Lllaxial pied daskus e of 285 8 guall el3a] calS 13
B Bge e Jpmall Clavall

Seby il g Il way Udlo ol gall pesay al 13) Jadi o Lo Caa file

80 L3S 535 L35 (2) (niieBs el ol pall 2558 ol s 13] sl pall Jlawio! el
olse ol Gsmus (SIS le 55 OIS |,sck,h;|‘,mug‘mual 6.3
Baae e e Jpaall Glaall ) Sl e ) S5 2058

SUlexianll 8 3alal diiaall (po alaall slall g yau ol 13] Jadl o e cia fils
clunal IS oS5 ol 13] Lie 8 gums 881 Jyumgn B Jan o 00 ST
Lbalaall 28l Buliw 85 lad) 88 JauwN Bsdll J3ae o baidly dual

JEEN Jae Al g

§8 gandl i3l caladiag 13] Jadl o Ao Cag lile
ik ) 4355 dslie 085 @ 13) 021520 sl 5o 3ol 15] Bsaall Jlaxial piad
Buas Bse e Jsuastl Clasall )

SAMNEN 7 )lA LgS 5 a3 S gae Jloalul Sy Jo

ol elals Zanlya slo Il dlly sl Ao 5530 AN pola Zaliall 8 saall W5 o5 13]
_)I)A:W\JIJ,\E&,JJ:uaH

16



Soiadl GlSe cpa B3 e 13) Jadl of e g lile
g Al 1) Lda Uais il 4 Solais f a3 58 d5 58 caladl e aus
D8 Glavall ) sl el ] 45 55 i)

Sl Loy o Al Leasll anl 635 Gl
Asmall s elile anly bl elidiny 3 "dle" 1L ol Lgdin s o3 31 LuaSl) jglas
ool Ldo s 3 ) £aSHl a3 o1 13)

Gala sle Uadll Gyl (e ol 3l o prnd oSt 13 Jasl o le Gan Tie
°Ju.l|t_nh.wu_|.c‘9l

B Bysa sabially slall 1558 plSall Jud)

3 Sl de ol il o8 onS (of aslie oT Al 3] Jadl G e o 13l
$dagaio 35 (I Lghuoy
ol L e N 5

(r ABLAL 3y guny e ol difiae uiSe oAl uld...euuu_g.e_n.‘uu
SN o £l gall L Jglad i

ejall Biaa 8 o) gull eltiad oUST duds el Gpe s GuiSall o a5 13) 3085 Y
LIS ya el Bualy an dilSe (5 uiSall el

ol aas Dl & pas Lidll (e dejall Bdas ool B wl awl g
Al B s Sl 5 SNl

Lias Layad o Ladl) 21 o540 i JNS (oo LOGEAI pusSal) 8 a aho eliSas
Aladall olelaill 23 (Fa 16 Jaloall a2l el desad)

15

Rl g (o palddll dadas
il Lles Led Ley) Alonions 15 S a0 03 @
OoBlaally 850) ellad 38 el 63 ) o( 2l
B Ll o Gl &l 5 Alasiasl

ol o il ol s SUS ey piad @
gunu_.,m\wm

il 1an oole Himall Jlaxicl Sule] xici o
Alaxial cias s Banls 3 ya) Jlaxiwtll Gande
s Bualy 5 e
SLLE e Galaal Ll olas] Ll o 1plas @
Y 2l el JULY g Jsliie e B3l

5555 Tl sl Jlastol ey 3al) Ll o Galasl) By gla ofs3smy 0S5 01 13]
(psliall) g sl et o e siuns @

A glall oo g gLl Boladl GALENS pra ¥ (B o glie s godia clais 3MEMW AL o
cJlaniadl sUST 5 80une s &y gac @

S5 e puitl] Laylie

gl 1o 8 uhall Ll e 5pia3 o dalio 55 L] Sl @

lerastll cser dardl dhle oo s L) Efias Salall 2L Lslo 555 G
S 8o omall a3l AN gl o piedLete aliil) Eamal i ol L Lol
B G & 5a8l e palatl 28 e vl Jlal el (8 oilagall Al 5 ilaal

Bl e Lliall 5 bl s3a selus Jlasiu¥l 48 a3

astanal) B3N L sl 5 sale] o AN



ToAT R sl e Blaad) Jés
5 A Rl Gakiy alalh cyo B!
) L Lella)

lojliually depall Lidne o al
Boladl sLlal &gl 8 dlaxiuall

Z.cﬁﬁihgcs)_le&‘}}&iﬁ’:é

235 Jlsb 8531 e bW an /AN

&

%@i Ny
i
/ﬁf
"

Ao JYE e Y el g 330
Uil e 3

0555 o U Sl ol e VAN
@l olads pue JaY (oEall el
el gall Gy LaaS

o b &5 dlusaly ity o 3
By Jaal pamiall Gisll GiSa
45° &L dygl3s pgual) ands &S oy
SAall 3 e s duclun 90° s
bl aladl a3

Ly ks 3 3umy Sl a0l
Las £, ol M Al s JauW
Aesall

L#leall JS i a3 a8 ail (e uSs
cala ) & o 5 el o3

sl gall il

sl g3l sl

14



Oiall olSe iy Al

el akia 3 o ool 3 GBall (IS 531
Blaiall L33 bl 3 a3 wiS 13 32l
e 5 s B0l Ul

Led a3 35e JS (6 Liids LiSa 33

Clios @l3e o uiia ale Sl il el A\
elen gy i gl

oundall (358 o) e Gl e A

0 JoaS ey (A OlSe S

4l o5 3 sl olSe uu.a.‘c_n.l A

A1 85

sgall ial sals el (oY

13

il B3l Juo of

\ﬁ/

5 Jm 5 iie pual giad A\

Lol ipall (333 (e el
e sl

de pall didaey Lgloglg 8,3Y) Bueld eluel Bguall 3 I35 Lo 50l 053 O
ool M gl a5 ol ) & il A4S ey

O daSall (319 ani
Lo15IL daall olSL 8y
Loyl

b e deall Bias s

Ly uli

Syl slhe g3 C...JA



Gils de pall diline by &l (o de ol diBias Gial

Banlg am ailSe (B GusSall clusol
8l Jhae eluel Al wll dal g
28l e Blinall dejall Bdas il
LBl A

oLl Lols (8 Ll oo o
) RSN

b e Shadl desall Ldae s

e, 5 i

e e i o i )
Lot Luette 51 CL‘\..,N;‘:;.A;j
b @l s

Lodun g a3 il e pally ZaoSll o6

I e 2l £l (5 olsgll Ll S o pali3l) uny
A lghio 3
Leduog o3 ) dsasll e (g gias didiaall <5 al 13)
L03Ls) duaS Conand (5,31 850 GIAN plasy GuSall Gl cell
oall e
f3 il eyl ) s o N1 29 3 19 Jaloall L3S
e BaS slsa olelis pous ol Lgdio g

gk s 15 3l de ol e oS

Lodins @3 i e sall e (g 533 e sall B ol e SB cual 3 0T i3
Lslall Sl dla 55 o o
£ G de ol s st e

Al Lgdus g

de ol Zophe ZaaSll oS3 0l 1 A\
dalsall )5S ol Lo g a3 (Gl
22 519

12



A ggll gaally ol 5l CLeliS e palds e pall gaw JaY BIAN el cawl BT
lsall a3 ) de sl Eilaa il e L1 il5n cm ol elss lelis Sasls 1) SR playy usSall Conial (it sl el Tiany Tl (55 Lovie

(sl Gl ) iy 58, pSiall " et Ly duaSl Joas Lovie i 55
ool LlEs (o paliill AeM phay quaSall Lo i) )

coally 8ol olelidll Go alasll eble VAN
B0 de e e Jpanl) 8154l

A0yl s e e daglal
Al Lgduo g a3

Ddas e b S iy rdlaase
e 0.1 el

o Busly Byuin delis usay
b el 5o sl

el sell gl

sy gl
a1 ggll s gaallg el goll SLelid o ga g pandl

el sl Ll oo alds Ddaall 8 5lea cus ol 8,uSI ol sell olelds s ga g anil
c LA Jalall S

11



S QB I3 sy BEI A1) 6l 5!t 2Bl

Bl Jals ] elsgll S Ja il e JiulW puSall e lial
A 5 el Ll sy 1S (3 uaSall el ol any

de ol difiae JAIa £ g il K

iy Luslatie & sSaw Laidll Jals biall of g oSTIN U elldy alall elile A
L3S deya e Juante

A1l £l gl cnen Ja eI Gui€all Cnal g o gac danid g deyall Eiiae el
Lihio g o8B, 9Siall MUle" b daaSl ual Lasie B8 55 de ol didae

oSl dils

o glall

Sl ol
Gl s ol
Lslall usall

o3 Al de sl )
A o

Biae o i JS Jie rdlaase
Je 0.1 de

LBl de ol diBas Juogl BV

353 T &5 3 e JNA (e 40 Ao ol Bifiaa Juo o] E1SEN Jhaa Lo}l JNA

10



S shall BAEN Jhae S o S
il heall G wan J5aS Jasie Al sy g slall Bl Jpae b il

of

g3 sae (o Banlg dé L8 de o & g A0

Zejall Bidae Lo el
Ll Lsall 3 38l
Lo o g2 3Ty

oY dejall Biias Joatad
ez S elpall LS o3
e ool Ly elile
(U Ly o3 3 e sall

gl g 93&;"\.“ de ol ol
) bt &G el el

i els le (g 51a3 8y &S —

A Aaall G ol —

Aalbaal) dsiall e a),eY Janial




EARTITIVN PPCIISTESIN IR TR SRV RUCORT | 3 515l Llis pe QAT JMA cpe Liidll 3o

Salall Binall o o3
el Jlaxiwsl 1::;:
sell Glas e

LDl 3 e Badl G Blaall cawly L@l J3ae el
Sl oLl yla 8 iaall o 03 s b i oW AL aSall Gnl e L s B3 S5 Gum
2ol Edaall o pusSall G W Haa) (S (g slall Lidaall

oiall L85 oY Zsill J31s o ol sgll Ll comas Jad 0 585 Al sall oda tdlaa e
Diaall Ca sl sl sall (S aialy Zadll b

Laslil) ol yall (6 Jlaxius 830l ol gall B3 (5S35 0 s



ololill sLaal ag o193l &3y ddy Al o3
Loleldal sl cpa ) Gils L8l b

363 B 5ol G iy 5

il el o e sh LS T us A
- :~.‘.ul

-2 0ol ol (B oolll ey uls (S le
Wl éul

Gomue ol IS e g siay ¥

B wlelid e s gian ¥

m‘éatmj A

Aol Ul o Badll ST Joa (30he olelis) Liid 3585 3525 e a0 Al Waglis eyl 6 Losie 83aladl Diaally el
bl Jawll Sl o e B Sosm dhiyals adg Jlesie

sz Blall o pa ol 1) Gilia o5 Sy bl &l

oo Y5 Al (B ] s sall 03 )5S el LI} s A & 3l

e e3a Sas O (Saall Ll ey of 95 JalSIL 3 saall

o) Ldaall ) Bl . (_,:;,A’ﬁl 33

s 1an £ oW GusSall S &M gaad ol

(b Badn 54l



AR e Jlaxiwtll §jalall Didaall Juo gl n

Lo e pall B S s ols 813 i) S

Ll e (o G 68,308 Il (Lo JlaaTuwtll §jalall ddaall & b aid
15905 (555 ¥ OF ) &l Jae e Jloxiusl) 33alall Ldaall Bl adul
sl Jyaas syl sl call el AT Bl e

el elall (S ) il 1 5050 a5 fuiSall ada piad A\

EEI ) Jlaaiunl 8yalall diliaall o alaal slall JEI n

Ll Jals ) piaall elall JS J8 U2 Y Ll e JawW edas pasall e bil
(b g 130 £ LW (uSall o ja3i)

Jlaxiatl §jalall didaall jandl B

LEall Jals fja_un slall o e oSGy pandl lls I3 L sudatawadl o e S
ilo suw Jlexiwsld 830l

Ladoall sl gl

OS] o el 5 s cnliie (S g5 oS 15 dauuall Jleatl gl A
) Gsaall g uiatwall

Jlesiutll 33alall ddasl) o GAnYl sUadll yus)

cosiiall ball Job e Jleaiw W 83aladl &8ssl slae 5u<)

138 (5053 93 jomSall e biall pieg A\ Liaall Gl gual pia A\
il elall (S ) il Jlaxio 8 3alall



Rty Lk Jjae Jumgs B B e Bkl Jpae pid

B3 e 4o 53T LA Jian 3500 233l
GlSe 5 Jai ol ) 858 Jawdl Badll Jsae adal Busly ay Ll el P :
(Bane Logliay y2is u3) 18l Jsae Jao 53l oo daal
Ui Bie el O
333 sl

@ (]
Clall ] gia
J3aall o Jiw)
I
Lsslall Bl Gk e Tdll Jiae puds 3,531 J3aall Gie el

c1onS e Al gy (g slall sl Joas ik S ol iy il e Bliall BGE Jiae pa A1) Tkt pud aigt AN
L i 8l

EEl Jjae G CS



Gy SRl sUaill u:.u
sy 2

Bolaw ﬁ
Lble

Batosall B Sl sl g 330

LB Gy S 8 ga gall dubliaall

_9_|,Ls oo Aol sy AeYI

o IS 13] puatunall Jlasiad gind AN
I i Lundll

A Balaal) o) ual it A\
LS

fhann s i o e ol L8l 1t

281l g ¢l gall pandl m

B ahs 40033
;b.m

Ll olgl als

Al G v
Soball 30l b3 o
SLaall giie nd

sl gall o oo waslill L3030 daials anidl
Ao o

O can elgall 3game gaw &S Lanil
s a8y e S s (21 5l 0555
Jitlde ol ALalS IS Jia

OIS 13 eaatusall Jlastal pied VAN
Goine ol WG Emrall gt
Shall 50l olisa e

Jilw e Jganll el gull § gawsa Iald
£l dswally ol

B gaall (o Ll J3ae g Jlasicwtl §jalall Lidaall diidll g A0




X S e T . - o Siadl Ja3 Lgid yae agall (po Ol glase
sy Jusl g sl jliuall 530 (A, 8 ) J s B guall o 30 ol s
R oty 2 > BB B2y ol Jua Baeall o3 1A EAE 5 s ey 3 pae o e SBJlexiu¥l U udatuall LIS oLle o

Loiall sie JalSIL
Jlasial JS sie (Jlo by drasl) ol Lgduny a3 Il de jall pand dule o
u;:u:;,st.UtLuJ.lii§h15)m| LAl lghuo g a3 ) de ol (30 93 pdaiuall
STl el g3 &8 ,a00 8,0 da e ) o lgios (5 Al e sl 5agal 6 3saall 8 a2 sall a3 fhasall Jlasial ooy @
Lodall e L) elaxiand inime 583 0F Jad sl pdll bala ol 85l 36 il .
s olsl Gl s Bl oy g Rl 0y bo jliunall Jlosianl Bule] pial
L ) O paldil &< il sl 83l Ll Gjla 3 Aleaiual) Gilaslly 5503

coloslaall o w3al "l i g

@ Baanll (333

cenill el oS BN 3 LGS Baaall (0333 Gan @
soall g Laalals Buall (3 oleshiumally clgull Bis o @
Y Bl gty JALY saf Jslites L35 Jlas G sloill 1an sla cons @

il oblanll e palasll 4la Asaall Cilas LGN (21N Sea P |
slaels o585 G glune s Lialss ladaws ans R ’

wle Lgidia g deyall p,ux@ﬁﬁﬁ)ﬁ@“ﬁ)ﬂu‘&)mtﬁﬁmﬁtg;d*‘dsgl‘w

= ; a0 G UWte 85 5m bl i sllac] e 1315 Ladss s s L) Yo

ORI TR

© Q ipﬂaa]l;Le:ﬁléJu‘ngSgﬁleuAgl

) A e ol s 830 AT
el 5 psall e 5l Slaste e Sialg dea Sl sl 5 o
— o Logh a3 5 ol LSl giie SIS 13] pudaiunal) Jlasial il /A
b-\.\-\:-byck;\.cdyaauk;\mlj_mhﬂ
ol ol din g g3l o193l iy gas o uSTig o)

Sulais ol ad 8,8 (3l dalad

== omballs slally chiy Jut!



8ganll sl 3l o 3 yaill fass ol Jad

Bunly B jahun &3 dpall Jald JoY Jlexieys RN ol ySI) 0300 1,30

£l gall § saua (o el S Uias 80 Ul Lol s Jlaxial Jd Ll s Blaal) o wlaaladll s3a T30
e ol Basas oleglas dia ;<5 08

o ® ®
elgull 3 e b yoall gl cusalall Ao Tyl

ey Gl Bole sl p38e Tga of L small F ey ol U3 Lol Jlanios] pied
Ol LAS g o Ldomall Sl qunbll (e Gy pialls Sagaill Lasaall 48,k
Boe sl Jlaiadl 8 li s

Sl

o glaal dalay @€ 13 o danain d8 s iy slae] Joa Liad ebal @IS 13]
el 5 Panall bl a2 55 Lla)

Prs] ‘sSLb.\l .al_,é‘ﬂ ol olo glas “

o p— i LS ol sllasly 5023 i Jsm sl alall pillall il ual o s
gl Giia JaY Jleaiw N BEReRROET ! it oIS o) s s AT ey Al 5o 03a M JLaxTudl Slasla" Ll S couny
CJ 15l sy slacly gl o |,uls

L b, |
& ‘

Aaain 8 3um LI 5 gl 3 e 55 Doyl e 5l g 3all e o (e ST
elgll &13) 1

¢l s Liuny couns Enanall ol pull LS wlid D

oS p3dkall il plSe HLaa) 3

slall cad elae Yl elgull B3 4

Buslg dé yU de o dufia
el gl s g o puli3 JaY

P
Tas Justic 4 N

(L K S 2) 2




S 030

AR et e et eeenen fas ofds
OO OSSPSR el U )3 dals loslas
ettt Ssaadl el e 3 anl
Bttt Ofall U5 136 50 pgall o olaslas
Bt tse st s S e Rs SRS S R8RSR SRR SRS R Saall 2333
Bt eee et AR call
4. e il e J pumall sl gall 3 gasne Jal3) —
TSP T PO OO P OO TP T O T OO OO OO OO ol lghia s o5 il eyl canal —
oot e eyl plal —
LTS s o palaall 248
15, asls dbiud



2?77 N NONINA ADINNA YNNWAS "X "IN DX

4-n AMIX® X1 NONNN INKY TN 191NN wNNNY D°8ONn X
NONNN NX YW ,MyY 4-n 1N 195N DX .NONNN INKY Myw
"2 MU PRY IX MOXRY 1% &° DX .Y XYY "Ny nomnn
.NP1Y IR XO1Y M9 XKIX ,PONNN

?271h 1NN N2 ATy Yaph YN T
PIPT NNX DX IX 11210 19182 1NN NN 220 MdKRY 5 »° DX
.NP1Y IX XD1NY MDY INNWOXA ,q01 YyT'NY

819 I NP1NY IR O KDY NID KIX 1T 191NN 2D qon y1Tnd
N5y "Mpnn 2°¥1N "0ID NX XI1¥NY N 0N Yy Sy mipnn
.Y90n% yTn 1Py

DY 70T IWH2 1IN0 1OX YINY MXMN NXRMPN NYPR%1 Muwon nwd
.0°1"NN MY MY NV N9INNN NIRT X

,MNATTY) D2 7N DX IX DNIAD DTN 72N DX MUY Y nn
?(D7*75n NMIN21 IX NMNMY L,Yax "Y

N19 .N2 wnNwnb X ,D°PN DK X DD NIIRD PYN DX
TN MK Y2pY 2T NPpNY IR O kD1

2127V INXY A1%XY Nd9IA NIPR NONNNA DX MY DY an
251201

2-3 qwna NDNN 1122 NX NY2Y DX NDINNA wNNwND X
NN NDINNN X ,MD0N MpT 3 wna Ty 15 nnim MpT
75w X912 N1D .01 0PN IX NPAX ,0°1A NYDN X NNDY
TN MR Y2pY 2T NPk X

1PINA PATNAN DPR¥I1 XY D*HMI000 DN DX MWYYY Yy an
2vInwH

INX XY DX .P1TN 19182 NP1APAY 12NN NPIAPAN DXNNY XN
N*0V2NY *T2 NPTINA NLVA 95D NPIAPAN DRNA DY YNY NP1APIL
12PN DRNN YT DY N1P12pAN YY Nian ppo YY 21pM

21591 ATIRD 12D DX MWYY Yy An
,MLA "X DX .DNPYD DU™MIDY PT1 DA DX NN WNNWAY TR
.PTN AR 92pY T2 NP1Y IR O X911HD N1D

277715 Yann DIRYINY DTN WNNWAY 100 MIX DR
,A¥NN Nt P19 wNd 11PN Yinn NIRRIN NN1A0N ArIRD DX
.P¥nn D102 NPINY IR P XO1D NID KX

18



NIX191 MYXY

?0pITAN DInn DNTN "X DX MY “YY an
DX 5P YN YY5M NRIANN X 192 N8 NI Ny Sy T NN
TN NP X P X9 M9 18yl XY DN

2712y NNYNIY NINdA NRYN 1D
75w X911 N19 .1 D2 nyon »"'n'-1 1My Nnnww nndn
.12y MNP MNdN NXK X¥IN K DX NPIY IR

X YW M Sy myova 191 aonan 7n ok MuyS by an
?0Tayn novwn by
1201 DN NP0 MTRN NX TN MY

1Y NNYNIY NN NIX *NPITAY NV "1°X DX MY "5y an
77101 1982
.NP1NY X O X911 N1D

TUNIVIX 191X NYI NI'ND PATN YW 111N DR MYYY Yy An
127200 N9INNN DX 2IXYD N0IN "IN TUND

TN NX X5NN NNK WK NNKYN VYN Y1 112120 DX ARTN YR
.91 NN

.ANYN DX YN 21D ANina 212122 TINK ,NNK T
.N212°0 NYNA NN PITAN IP12PAN NX 10N, TN NNTya
.NNLIA NN NX NN 1NM,NN0NN INKRY

MR NPT T DY NYOMVIRD NID1AN NYIIN DX Y1IRY 912 NNX
16 0"25wa 1y .No1Na Ntnn P MY N "19% NP1apan N
.moMon MxMNd 23 Ty

17

MM PHwad T

MK Y912) wmwn Np12p2a 9 Powin
,1'P12p2 noon ,unn (MM Y by
50n% D'wmwn 0Pt VNN NDIN

.N7TN N509 "9

0PI MM "NMPIapa 1HWNY 1R
PN NOWKRY LNN X

.0MTAN] ITIN WINNY MUY X
YNNwnh wM "nys-Tn XN N1 I8mn
.Ta%2 nnx Dyo 12

DT AN PPNNNY BN TN :wn
"1'9% YN NX TANN NN DT> YY
.NTN N0

YN wnnwnY TNIYOXA ,NTN N109 M1°9Y HOn JNwNa 'R DX
WK MM

,( Ty pruobon Mwy

D TNN 089N IWOXN XY 2112 T'NyN P1 TN NDONA N1"A02 1N
,2onnn nxyH

AW 15NN2 2°8M KN
121,n9YT Ty
.YonN 71N2 NN NYI0D M1DN NINTR DY MIXID JMoN

*0Y 1y9% 08N L,X5N VynNd NN DTN N0 MDY HONn WKD
,MOINN 1HNY 'R .IN25WNY 11210 191XN 22D NMTMpRN NPNINN
NX XY .NNMAN NOWKY 0PI X N1NINMPN DUNN ,0NP1apa
WD NYX DWENK LTIV IN'w2 1KY MOINN NIDY T8 Np1n

.N2"M0on by N

¥mwnn NTNN NY090 Yon NX T 1K AN



Ny Y32 LN MYasKD NN PN A\

,0791 NID1N NMMY 1D N
NNIX] Myan vNnn NX KX
.NNTNIA XN DAY NPT

,LNN% MN*L2N 1An NTNNY
AW NLYNA TAID 1ANN DX qNT
nxMm "nerpr” ynen w1y
.No01dN vNNNY

DMMIAXM NN P DK PPN
N100 M9 YonH Dwmwnn
.nn

pImn vNN NX 10N TR AN
nrnn

N
.

&

7

=t

/ﬁé
B

.N2'wNa uNnN NDJN NX 10N
.N0DONN NX Ywn

AWK TY 112122 NYAY X A
X2 T2 Pt 1211 AN
N9INNN MND DY Tax>

1Y 97 TN NITYA vIAY
TN .TVIAN ApIrin Dpna
YN NMINT AY1na bnnn NX
1270 .90° Ty 45° bw n'mma
nNNN M b o yror
[(MMy-nn npar) L

20K 191X NN NX NT
TV ,M0N TV NN 9% 1M
PN NN PR WK
.AIMA 29NN YOYU XM
%9p NX 1NN 712 ANk NyD
Vi

n9NA NX T
N9INNN DX 7T

16



nEATAN DIgn DX A N E

MOYN NTRA X 1V APITA DIEN N
yin'n ,102% pPm ANK DX N Y
.20 270 n"o 5 Yw Mrkn

.M NNRY Dy9 Y01 NN Dipn N2

,AR1D ,01A9 MY 1IND P PR VAN
D NMTX DN N01DN X D1aNn

D¥TA2N T PTAY PR VAN

210K N2aN2 APITAN DN DX A7 —
.wn

NPITNN 01PN W NYAY 1K VAN
npaY

-N9MNN n.'nmb 1211 ANKX ,NYd

15

nEATAN NN NX "N

5w 2NN NTRA NYAY 1R A
onnn

¥an1d vNNN NX X¥N
ONTIAXR DX NNDY1 INNNN

TIN 2">N 712M VNN 0°01 NX 019N ,NMIXA TV 0NNN WXD
.ONNN NPMIX DX 10N %YM XKINY TY NM12N0 QYN 112N gtn

NIN*02N 1an DX 7NN
PImn 111°2% vnnan
gD M
YV 1N pam nNx NN
M Pl Nuwn

nooN X oY PR A\
onnn



T¥2 11PN PATA IR NI PZIAFAAN 1PN 77T NIX 10D

NNX T2 NNpNA NI NN
DONNNA TINK MWD TN NTya
"N PR NX 10M NP1IAPaN
NY1NN2 NP1apann ’vmnn

N0

YOn% 1p1apan nx dwn
.NTNN NY1090

SV X9 NN pam Nx NN
.wM Yp1 nown

Pt 5w N¥pa nyad R VAN
1M YN IWORY 1R NN
ANwHYD nown MY

(‘l@
nKX own s
NP1ApaNn

rmpnn

o) 1

2
——

nnx
n1o1a
nmpna

NNYNIY nInb mindn Nk NMwn

NNdN NN MY, 1MNIRN 9Ty 92 YW 919°0 1NKS
MY NYNIY nand

,712Y AINYMNIY NNdA AKX 5*ON 10K 77Thn DX
NIND 2R 1D 2w MNKY BRY 112120 NX Iwn
.N91NN Y noon

nnd yan wx Ty 21 Ty 19 phadwin by
V2 MIXIN M TA MY XY91 1Y nnwy

7MY ANYNIY 2Inn DX TUKR

.Y NN NX 9on NN pAamy XM ,\'wnn 0hva

N1>120 Yw Nrbyn nyaon
NN DY WMNNY NOMY
MY AnvnY

NIN% NNXIN N1*K NINdN DX A
%Y M,y nvv
.22 7y 19 oy

14



AN Y01 NIX Ny |'I'JO

NN PN S TS SY wRN MK DD IX 1K NV DRI NNK DX
DY NEPN YR MNIRD DX Y 1D
RN TV DR PYOY YT Abyn 9% n1d1an by xS ynb

1021 M”MTAN MY1AN NX PY0Y DY &
NPT NN 52pPY T 1MIRN

NP Ny1a 5w mnon
NIPPN XN DY IR NNXR

MNXN DX
n¥nn

13

NINN NX XYY 21O INRY DD DX TMun

.INKRY VXY 112120 DX 1IWN 02190 NP NN PITA1 NP1APAN IWRD
.Y Dwana namxna "5"n'-a mndb yran WD sy

Sw anrbya nyaovan A
AWMNNY NDMY NI
712y ANYMIY Mann Dy

NN Pt Sy 1p Yo :nwa
5'n 0.1 x1n

M 101 MIX MY MmN nT

amy nx p'JOD PAMATMR DD X MTA MK M1 NMND1Y P17
.DX2N DY MIKD

M"NX

m"nTa

@)
y




NN DX 7192 1PN INRY PPN IR PN QDT

NS MNXRD DD NX 1MYNY YT PI00 TV NLN 9D NN DY YNH
P1apan
12PN NX 7197 YTIARN NITYA NN17N2A 012122 TINK DN NKY

5y yn>
212N

nnx
nd1]2 non 99>
nmpna qmon v

1M°NA 7T INY 1IN ARY

YapPNEA T'NXR NN 1P1I2PAA YRR XD T NRT MY 1Dy
NpMTn nn

T2 LN Y NIDIAN NX TN 1IXN AN AN PITNA NINX
»"n'-2 NINDY YUan AWK XY .1PNA PITD IND IR 2IRYD
5w Dwana nam¥nn

ANdyn nyaovn

M Y
12120 NX Wwn
Nyavn W 1y
Sw nndyn
VN NN
nnyMw ninb

My

NN Pt Sy 1p Yo :wa
5'n 0.1 X0

NMa7ab N1'na Pt NX AN

NY1IN2 NN P DX 'YX 12N ,1P12paN DXNNA APNK YT N
ANATRY TY N"2120

2101 YN
M2NY Ty

Y PN pam
mno2a "MK 9N

nnb NnnxINN
1w DYINa NMsnn

12



NN2A720 DRNN YU NPOYN AXpEn IR AN 1MY ANYNIY nINn NX AXY
VKN 0NN DMYYH

wIN YI1M105%X 112202 P12pan DXNN Y 1"YYN N¥pN DX NP noNIN NN *ONN NP1IPa -
N INANA Yannn NNNN wannn 0°0™o —
U
X0 DN
-
X0 DN
ANTINN 771 2N AT XKD n

NN PAT NXR X¥N
NNNN ¥ana prn 1NNNNA Yanan 0091 wnnwn
ANTAXND NI RN

wnwn 1NN pam
nnd NX TS >
2R 1OVY NONNN
ninn by Jnnona)
.(QMay nnew

nyad 'K
Yw n¥pa \
nrnn pam | %

11



NMAFann vIn wb 2Inn 7aTnn NN 1on ANIND 9TV 1570 YT Y Napan X Pa

121N patnin NX PN

PN I nX wn
953 NN
71505 nbyn

MMM QY

A" N nx "9
. NYINA P12PANN PN DX T0M NPIAPAN DXNNA FINK

-NTNN 1090 55N pamin NX N Ty nbun 2951 MI*TY2 NN DX YN XA PIAPAN WK

N¥INN 112120 NX IPNY XD NN IR ,PITN 9125w 1DYn N8ph

.pPImn nn

NN Sy NP12PAN NN TIRD TV DK AN P AT 25 I
7°NN2 N9INNN H¥ DY Y1 1P12paa Ynbin NX NPNond
.pImn non

.0°X2N 0"2YwA wIn'Y 1211 N1TNY IAK N9NNN Napa 10



mynn mnby*ab 1nna n91Nn nona’ 511y

baRll] W

.My12n NINSYAAY T¥a N7aEan X Nn
MpT 3TV wnnd Mwy 12T

NOMNNY XT ,)'wnNn DI A\

: DN
Np1aplay ~onmn
N5ya Ty yag n1om N"adn Ty Ay 5y ynY N0y
21NY¥-DN VYN yay no1n DA KON
' ' npax
. 0
NPAN X D12 N5™DN NIK LN 295 71125

m0n TV
mTa My1a nYon NX

X W R A

nP1pan
ATPN RN NPIAPAN MNEP 220 (MIVP NVII) 5P AP MM nd1In by 2w ynb NOMNN KD 12NN PITNA NNX
XTNY "TD NVN *9% XN ,20°N N2AMYN YW vinwH
X8 5MIN Yow .ADOK MY Nk NX N11*TY2

ANNN,P1IAPAY 25w HY N XD DN YN Pmapan
PON D PRATY AN XN WK TY A Nonn Ty nanato

pImb arn Sinn N5 .NX1YN2 Nparn

2952 y1n N1d12N) qwn % Mwy 12T
NYOIN "Nt ;nbyn MmpT21y

(nonm 5050% WX W R

YN 192



N72720 DRNNY WIN'YH 12107 PAThA DX 1an n

"X 7121NNN NP1APAN DXNN DY 191NN 11P12PA NX DN, NYD
DXNN S¥ 5100 5avyn by wvaintwb Ppnn pathn axp X Dpn
JiMmpan

AUX TV NiNA7a0 DRNN YY wIntyh 1PDInn 7athd NIX 12101 qnT
?12P2N DXNN2 1INKY TOPN ,212°0 T 1N . Ty 212105 Yo1N K>

2210 190 INKRM 9nT
MNS TY

D™H™MULDN DA MK NOWY NNV N9IYON ;1121aN N PN PR A

NiN7ad wIn wh 1PInn patnan 05000 DYNA DX 1Y n

D NN Yo XM

D™>00N
My
NP12p2d
YV Ox5 ynY
"9%0 N1d1IAN
<00 TV Nvn
| %

0NN 52 NX 1"AYNY T 0N TY NLA *9YD NIDIAN DY LRY YNH
(MY nyon "mir;nbyn 9% yin n1o1an) p1iapan NS ooMoon

YIN'WH 1200 7T DX NTa E

121N PN N2 DMHMV0N DN P1TA 9PN 1RONNY KT
.0"%% DR wINH

?029 X9
209158
20PN XYY
29PN 20 X5

NA9N \|"IXN

VAY MW ,0°P PN DWW DX ANK DX 1'woNa wnnwnb PR A
9PN A9 TWINN DX X

YINn'wh 1PN ;i Y 1abn nodna nx Mav

APINN 1PN IR YIS 121NN pAmn ¥ N0dNRN NK Naw

\|/ Mav

S¥ N¥pa NYaY PR A
YWY 1210 pamin

n%yon ;N1 by yinvH x A
D™5"00N D'AN DX N9YH NYDY



NM272% NPAPaAn DXNN DX AN NM272an Y NPaEan DNNn NN DN E

9% qnT
npPTINA NN
nnx (/

1p12paa

ANPIARN MK XN 1P12PAN DXNN NIIK X NND
APTIN2 NLN 9% NPIAFAN DRNN DX GNT .NNX T2 NPIAPAL NN
(MNMon MTINN 0N 2 19N0™) 1mpna by Kin WK TV 2/ 21N20 XA NNK

. .
NMP12paN DRNN M2NH PP1apan oxnn

NiN272n DRNN DX A7 E 5IN2N IXNN¥A NNK \
NP12PAN DXNN YW

-
=~
n¥pa NNKRS TR @
DXNNN S¥ NNNNN )
N¥PN YV NP12pAN DXNN NX DPNR1 DRNNA YW 51000 INN¥A TINR
P12pan b rdyn

21MD5K 12N NP1AP2AN DRNN S YYD N¥PN DR NP M1 SV MY YT NPI2PAN DRNN YK "M19N NTRA NYAY 'R A
NPT DY vann yaintnc



7700590 NOdN NX 10N m NMapam AonA R T m

NM2pan NX A

P9
na

AN PLDYON NDON NX 10N
N5y NXPAY *nan 7o NX
21MD5% 2N NMapan by

DX 'WON2 wNNwnY X AN
q0N NPI2PAN NodN
APNIY MIAN PPOA NVAY 'R

nouwn Sy ,T¥2 NP1IAPAN NX NIN
RIS

NP1pa
npax
no1NN
NA19N NN
?029 XYY
?1°VY DRMIN DPPON KDY
79PN 29 XY

AWK YD IP12PAN NN NN P12
QN2 A9NNAY

.NDINNN NPAX MK T 71T
DI TV 122 yasa N NoMN RN
NS Nay 11D MxIND Mg
NpMON X

DX 'WON2 wnnwnh 'K VAN
50N X DD ,qPIN 2D XN
i
1'V2 D*RIN 0P PN

511 nYap% no1Nn Npax NX 11w

MOy wana Ynnin

N DN

N DN

N

N"S>Yn wannn 00D WNNYi

DNNINT WINYWH 12NN PITAN 712720 DK ATIRAN KYID
NMapan




YN DITARD DX 120 ,0TNA IMLISNLY Yanh A™IR N

AT DR

mpT15

Ll

TN N0 MY Yon

o

Awox’ 1> MpT 15 1Nnin
NMLIDNLY DANNNY NPIRD
N1 N2XID NP 191N .ATRN
.NpaTAn nya

T8Y 0°X2N 009N NX 1PN
AWM P1 NN X¥M ,NTIRN
.NINN DX P 0N 1Y

N12NN X 192 N MTD ,N1A

1201 D' T AR YN

APATAN M19% NYTHY WY yTn

NP1APRIY NOINNN NPAXRY KT .LANWN MDY 1WONN MK 120YD THY @
.NNP™ Nya 1Pv1>N% nonn

vIn vy 51 ('5"n’-2 mMnd) MY nnwY nana X NTad by
.NMINYAY AMYY 1112V NNYNIY 1IN .1PYONa

M2y MNP NINN NIDNY NMIRD DPRENIN DR P wnnend v
wNNwNL 1210 "PNNY TY 191NN NIX 221V IX NFIRN DR NNDY 'R
.

NX TOYNY 1 ,NpITtan INKY .0MMITIANA 1IN YIN'Y MUYY 'R
DWMYNn 0PN LNNN ,AMNM NDNN NMIXY DY NP1I2PAN
.01 VTN MM PPHUAD TXD 9°Y0 NX1 .ATA ND0D Honb

NTINN 0NN
LROPNY 1R X ;77PN 01D NPIRN DK JONRD @

1NN PPNINYY NPINA DMTARN N91NNN DX NS wr e

.TNNN N1'M D79 Y2 DT Aw°NN1 DNM™RY NNVN DMK DR PPRNnY 2 @

abnnn

2p% DTIP 2N MM P 'oNY TYVIrRn Yoon Ik Hoon Yo

5apY oMy i 5 P) 5 5 5

WK YT DY INNRY 191X MM NND Y0000 DTXD ANt NdITN
SR19T NNY

NAIONA PIRN DX 111NN WOINA DX NTA

Jpnnan M YW NPIRND DX R¥IN
.DMPARA IR NPIRD DY T2 Y10 WON NAONN PIRN DX NTA
TN NMY .0D129 X PN 2D XN DX 1"'wON21 wnnwnb ™ A
TN AR Y2PY T NPINN IR 9NN DY
.XD1N T Y NN AINNN My ) T



ATIRD PN NdD Y>nnnv 19Y

@ 5S¢ TNX NMAa) 9NN W S Ineb 1T DN2IN N

N91NN Npax NNWXIN DYDA 1M1 AN 2195 0N TY NYNNNN DX MK XIp

nP1apa M TN yTNR NN DN NN 9 19N
dsﬁrﬂ npax

B g T INX 7T
wvin v Pn
5Dnn (onn)

D™5"MVo D°n
Npax 1YY

noMNN
511 nHapH

NINXD IX X9 DY >NNn

75w 550N 1X 12 IR MINKN IR KON WK TY MM wnnwnd X
NIXINY D2¥ MNKD X KON .ANPITAY NNIdNY 121N 19IXN NX
NNPXIN DY NN 19 MMM i T8 P

2NMORY
YN PIpT NNXK DX 1X 11210 19182 1N1M NN "0 MYRY 5 w° DX
MINXY X NP1Y X911 N1D 901

oxnn

1P12pan Mans

TR MM g IN1I9T NNY "WIRY 21UN yT'Nn “
Pamm

N1210Y DXNNA 12N 1NN NN NN 12D T RIDT NN X
590NN X YO10NN DXN VONM ;25w NK 25w T "INy mxnn"
JRNKY 191X2 1M NN 1PN Hon

111211912 0°X2N DA% NK Y¥AY 9127 90NN X K9I10NN D XTH v»
no1Nn nonn .1

590NN Yw owann "9 N2 NDINNN NNd NN .2

NIDM DXNA NPT DipR NAna .3

"MY-NN NN2 N9NNNN NP .4

INX 7 1 T
NAXRY TN 8D
N91NNN Sw Nparm

’nd5x "maan 4
(wan H01 2) 4




AT NNaNA
PRSPPSO RUP PSRN > NNnY 1195

RSP US PP RPSRPRO X191 NN WIRD 21IWN yTN

.MIRN PYN NNON

LTSS U USSR U TS U USSR PRTTRTIOt NpITN 9% NYTY 2WwNY yTn
L PP SPRPPPRPPIRY NPIRN NONK
LSO n>nnn
LG TSSOSO ST TSP ST PP SOURUTSTPRUPSRPIUPTO: 511 N521pPY% N9NN NPAX NX 12 —
L TP T PRSP PO TP PRSPPI 7712y NNPNIY NINN DX ARY —
L 7SS SO PPV SRPRTRO NOINNN NX T —

MM POnd T8

........................................................................................................................................................................................... Y191 MOYRY






Uity NI

2"n 60 1M a"n 45
(1 172 n™IX) NPATAY NO™NN N1DAY onnl DA
sotatercept

.NPITY NON N12NY DN NPAXR MM DY NPT 11NN 191X 222 MK NY*ON 1T N2
M2y 2NN YTARN 93 DX 90N 0K 98 DAy 1978 NHyn

5910nN Ypwn Yy No01AN NINN

(My% nnnn M*e, parn wr) 125 (SC) nty-nn npam

o 60 nlazyug  Ae 45 play g
(Bualy dupid B3ac) lall Jglao jagail (nicy §yaws
sotatercept

Rl Uslae 51603 culhs Bsmane iy Giims aea3 L oliy oladsd (e Zul S ola s 53a3
ol il Lalgll wleslaall IS e Ssaalls 5231 oo 388 5all cellgiuall 8,030 (g 53a3
EMI&L&QQ&R&HIM

(Brdlse wlall cia3 Eall iay) Lais (SC) aladl w3 oyiall






